


	
		×
		

	






    
        
            
                
                    
                        
                    
                

                
                    
                        
                            
                            
                        

                    

                

                
                    
                                                    Log in
                            Upload File
                                            

                

            


            	Most Popular
	Study
	Business
	Design
	Technology
	Travel
	Explore all categories


        

    





    
        
            
                
                    
                

                

                    
                        sludge treatment sources of sludge - the engineering skill...

                    


                    
                        
                            	Home
	Documents
	Sludge treatment Sources of sludge - The Engineering Skill Sengskills.weebly.com/uploads/2/6/4/0/26404703/sludgetreatment.pdf · Sludge treatment Sources of sludge. P.S.T F.S.T Sludge


                        

                    


                    




    
        
            
                
                    
                        

                        
                        
                    

                    
                        
						1

13
                        
                    

                    
                        
                        100%
Actual Size
Fit Width
Fit Height
Fit Page
Automatic


                        
                    

					
                

            


            
                
                    
                    
                    
                

                
                    

                    

                    
                        
                         Match case
                         Limit results 1 per page
                        

                        
                        

                    

                

            

            
									
    
        
        

        

        

        
        
            Flow line in primary and secondary wastewater treatment Sludge treatment Sources of sludge 
        

        
    






				            

        

    









                    
                        
							Upload: lamdieu
                            Post on 09-May-2018

                            235 views

                        

                        
                            Category:
 Documents


                            5 download

                        

                    


                    
                        
                            Report
                        

                                                
                            	
                                    Download
                                


                        

                                            


                    
                        
                        
                            
                                    
Facebook

                        

                        
                        
                            
                                    
Twitter

                        

                        
                        
                            
                                    
E-Mail

                        

                        
                        
                            
                                    
LinkedIn

                        

                        
                        
                            
                                    
Pinterest

                        
                    


                    
                

                

                    
                    
                        Embed Size (px):
                            344 x 292
429 x 357
514 x 422
599 x 487


                        

                    

                    

                    

                    
                                        
                        TRANSCRIPT

                        Page 1
                        

Flow line in primary and secondary wastewater treatment
 Sludge treatment
 Sources of sludge

Page 2
                        


Page 3
                        


Page 4
                        

P.S.T F.S.T
 Sludge
 type
 Non oxidized Oxidized
 Quantity Depends on:
 Qd, withdrawal time
 (min twice a day)
 Depends on:
 Qd+QR, withdrawal
 time (min twice a day)
 in case of H.R.T.F
 and a part of it return
 before A.T
 Description Large particles which
 collected after
 sedimentation under
 its own weight
 Easy to treat
 Small particles
 produced from the
 previous biological
 treatment unit
 Difficult to treat

Page 5
                        

Purpose of sludge treatment:
 1- Treatment the organic matter in sludge to avoid undesirable release of gasses.
 2- Destroy the pathogenic bacteria to dispose it safely.
 3- Decrease the water content to decrease the area needed for drying beds.
 4- To be able to use it as a fertilizer.
 5- Decrease the volume of sludge.
 6- save the cost of chemicals used to prepare the sludge for disposal by decreasing the sludge volume and dewatering facilities.
 7- Producing bio gas used as a source of energy.
 The final products of sludge treatment:
 1- Stable solid matter which can be dried and used as fertilizer.
 2- Supernatant which contain colloidal solids of high concentration (500 – 1000 P.P.M).

Page 6
                        

It is very contaminated and should be return before the
 P.S.T.
 3- Gasses produced from sludge treatment
 60 – 70 % methane, 20 – 30 % carbon dioxide, hydrogen
 sulphade and ammonia. Which can be used as a source of
 energy for the operation of the digester and other unite of
 wastewater treatment plant.

Page 7
                        

Sludge treatment
 Thickening
 Digestion
 CompostingDryingBurningBurying
 Soil conditionerTo reuse

Page 8
                        

Thickener:
 Purpose:
 Increase solid concentration in sludge and decrease the
 volume by 20 – 40 %
 Design criteria:
 1- T = 16 - 36 hr
 2- d = 2.5 - 3.5 m
 3- Ф ≤ 35 m
 4- Total solid = 49 - 59 kg/m²/d
 5- S.L.R. = 24 - 30 m³/m²/d
 6- V = Qs xT

Page 9
                        

Gravity thickener

Page 10
                        

Digester:
 Purpose:
 1- Decrease the sludge volume to ½ - 1/3 Vs
 2- Removal of most of organic matters
 3- Removal of harmful bacteria
 4- Improve sludge quality for usages
 Design criteria:
 1- T = 30 ~ 45 days … at temperature = 30 ~ 37 degree
 Or T = 10 ~ 20 days … at temperature = 45 ~ 50 degree
 2- Ф not > 35 m
 3- d = (1/2 ~ 2/3) Ф
 4- Out let sludge = 1/3 inlet sludge
 5- Volume =( ( Qeff + Qinf ) / 2 ) x time

Page 11
                        

Anaerobic digester

Page 12
                        

Drying beds
 Purpose:
 Removal of all water content in the sludge facilitate its reuse.
 Design criteria:
 1- Gravel layer thickness 30 cm.
 2- Sand layer thickness 25 cm.
 3- Sludge layer thickness 10 cm, and another two layers are allowed to be added after 5 – 7 days each the last layer should be covered by sand to avoid breeding flies.
 4- drying period 5 – 7 days.
 5- Area of bed 5x5m – 20x20m

Page 13
                        

Drying beds



						
LOAD MORE                    

                                    


                
                    
                    
                                        
                

                

                        


                    

                                                    
                                Sludge management and Sludge digesters

                            

                                                    
                                p.s.t Trabajo en Altura

                            

                                                    
                                SLUDGE to ENERGY Sustainable Sludge Management€¦ · SLUDGE to ENERGY Sustainable Sludge Management Hilmar Rave, October 2018 1. Berlin Water Utility: largest water utility company

                            

                                                    
                                Cours d'électronique analogique - astito.net · Cours d’Electronique Analogique Page - 1 - A.ASTITO - F.S.T. à Tanger UNIVERSITE ABDELMALEK ESSAADI ... Amplificateur opérationnel

                            

                                                    
                                activated sludge

                            

                                                    
                                © Dramatic Publishing Company. I do not think Rat will win. I think Sludge will win. (SLUDGE looks up.) Sludge is not ordinary dog. Sludge is also a &tective. (SLUDGE Sometima he

                            

                                                    
                                Innovative Sludge Utilisation Concepts - HUBER · Sludge tank (1) for sewage sludge storage (compensation of production variations) Wet sludge delivery by thick material pumps Belt

                            

                                                    
                                Sludge Gas Odour Monitor Readings 12 December – 18 ... · 0 0.005 0.01 0.015 0.02 0.025 14-Nov 15-Nov 16-Nov 17-Nov 18-Nov 19-Nov 20-Nov Sludge 8 Sludge 9 Sludge 10 Sludge 11 Sludge

                            

                                                    
                                ALBIN PUMP MG · Water treatment: Sewage Thickened, Sludge Dewatered, Sludge Clarifier,Waste Activated Sludge, Digested Sludge, Primary Sludge, Lime Milk, Raw Sludge ... Albin Pump

                            

                                                    
                                Activated Sludge Treatment 8 - DWAF · Activated Sludge Treatment 8 ... SLUDGE SUMP SLUDGE DRYING BEDS Valve for pumping sludge to drying beds Supernatant withdrawal points

                            

                                                    
                                EAST RIVER SLUDGE STORAGE TANK REMOVAL · Before Demolition of Sludge Tank. 6 New Sludge Loading Dock ... Microsoft PowerPoint - Community mtg-R6_removal of Sludge Tank.pptx Author:

                            

                                                    
                                BIOLOGICAL SLUDGE MINIMIZATION€¦ · 4.11.1 Sludge Decay Combined with Other Sludge Reduction Mechanisms, 176 4.11.2 Improved Efﬁciency in Sludge Anaerobic Digestion, 177 4.11.3

                            

                                                    
                                GLOBAL WATER PATHOGEN PROJECT PART FOUR. … Sludge Blanket... · accomplished using sludge drying beds (Figure 5) ... anaerobic sludge blanket reactors is retention in the sludge

                            

                                                    
                                VALVE HARDWARE - McGee Company · Complete Kit for TIPS Pro & KTI P.S.T. Nissan Reset Tool The Pro and P.S.T. models allow you to manually select the desired ... Valve Hardware 

                            

                                                    
                                Sludge Treatment

                            

                                                    
                                Sludge presentation

                            

                                                    
                                Sludge Pollutants

                            

                                                    
                                Informe final p.s.t. 1 completo

                            

                                                    
                                Sludge Happens

                            

                                                    
                                Convective Drying of Mixtures of Sewage Sludge …...2013/10/04  · Kitchen machine (KM1000, PROline) Beater Original sludge Mixed sludge Sawdust/sludge mixtures -Mass ratio (dry

                            

                                                    
                                Professor Sludge Guitar Academy Professor Sludge instruction

                            

                                                    
                                Anaerobic Sludge

                            

                                                    
                                Aerobic Granular Sludge System · 2017. 11. 14. · Aerobic Granular Sludge System. Aerobic Granular Sludge System. Aerobic Granular Sludge. Definition. • True microbial biomass

                            

                                                    
                                AEROBIC DIGESTION OF SLUDGE - TN.gov · 2019-01-31 · AEROBIC DIGESTION OF SLUDGE Introduction to Sludge Treatment Sludge Stabilization Process Fundamentals Aerobic Digestion Operating

                            

                                                    
                                Solar Sludge Drying Technology and Dried Sludge as ......Key words: Sewage sludge, sludge thermal drying, renewable energy, neutral carbon dioxide, alternative fuels, saturated steam

                            

                                                    
                                109.04 SEO Sludge Draw Off Sludge Pumps

                            

                                                    
                                Valmet Sludge Dewatering Optimizer · 2016-11-04 · Valmet TS Sludge centrifuge Centrate water Valmet LS Sludge management Creating savings out of sludge Manual control Automatic

                            

                                                    
                                Overview of sludge treatment and disposal - PRESTO · Overview of sludge treatment and disposal . ... Main objectives of sludge treatment ... primary sludge Digester Gas storage tank

                            

                                                    
                                Learn How Sludge Gets Rid of Your Sludge: Augmented ...utilitiesofthefuture.com/.../Ovivo-Aerobic-Digestion-Webinar-Final.pdf · Learn How Sludge Gets Rid of Your Sludge: Augmented

                            

                                                    
                                PROJET P.R.S./P.S.T. Promotion d’une activité physique 

                            

                                                    
                                Unit 8 Anaerobic Sludge Digestion - vtupulse.com · Unit 8 Anaerobic Sludge Digestion Sludge Treatment Process The end products of the treatment process are effluent and sludge. Sludge

                            

                                                    
                                Política Obrera, Sobre Las Posiciones Del P.S.T. Argentino (1979)

                            

                                                    
                                New Technologies Reduce Sludge Handling at … Technologies Reduce Sludge Handling at Northern ... Two Package Activated Sludge ... Sludge Minimization with Aquarius Multi-Stage Activated

                            

                                                    
                                Cours d'électronique analogiqueastito.net/eea/polycopes/poly_electronik_gegm.pdfCours d’Electronique cycle d'ingénieurs EEA/GOI FST Tanger 2014 A. ASTITO - F.S.T. - Tanger Page

                            

                                                    
                                Sludge Management EENV 5000 - الصفحات الشخصيةsite.iugaza.edu.ps/rkhatib/files/2015/02/Sludge-Managem... · 2015-02-27 · 9 Sludge Wastage Since sludge is produced,